2023 Arlmu.’al |
WATER QUALITY
REPORT

Fort Leavenworth

PWS ID: KS2010311 AMERICAN WATER
Military Services

QUALITY. ONE MORE WAY WE KEEP LIFE FLOWING™

WE KEEP LIFE FLOWING.




What is a > .
Consumer Confidence =l wruny TABLE OF CONTENTS

Re pO I't (CCR) j " ‘ N N What is a Consumer Confidence Report 2
=8 ”A q . : 1 Message from MSG President 3
' y : S = 4 » About your Drinking Water Supply 4
[ What are the Sources of Contaminants? 5
About Lead 6
Important Information About Your Water 7
e Chloramines

e Fluoride

* Nitrates
PFOA/PFAS 8
Water Quality Results 9
Each year, American Water Fort Leavenworth, operated by American Water DETMLENS OF VEMmS WEEe 17 DeeUime: o
Military Services Group, produces a Water Quality Report. For more information Water Quality Results: Detailed Charts 11-13
about this report, please contact Fort Leavenworth at (913) 758-9272 About Us 14
Contact Us 15

Once again, we proudly present our Annual Water
Quality Report, also referred to as a Consumer ATTENTION:
Confidence Report (CCR). CCRs let consumers

know what contaminants, if any, were detected in Landlords and

their drinking water as well as related potential Apartment Owners
health effects. CCRs also include details about Please share a copy of
where your water comes from and how it is this notice with your
treated. Additionally, they educate customers on tenants. It includes

what it takes to deliver safe drinking water and important information
highlight the need to protect drinking water about their drinking water

sources. quality.




A message from American Water- Military Services Group’s President

Sean Wheatley

President, American
Water - Military Services
Group

American Water’s Military Services Group owns and operates water and
wastewater utilities under the Utilities Privatization program and proudly
provides water and wastewater services to military communities around the
country, including yours. Our Company’s Vision - “We Keep Life Flowing” -
drives everything we do for you, our customers. To reinforce our vision and
maintain your trust, it’'s important that we share with you information about
our commitment to providing high-quality water service.

| am pleased to provide you with the 2023 Annual Water Quality Report
with detailed information about the source and quality of your drinking
water. We have prepared this report using the data from water quality
testing conducted for your local water system from January through
December 2023.

With equal importance, we place a strong focus on acting as stewards of
our environment. In all the communities we serve, we work closely with the
local directorates of public works, civil engineering squadrons, local
environmental departments, and state regulatory agencies to protect
environmental quality, educate customers on how to use water wisely, and
ensure the high quality of your drinking water every day.

At American Water, our values - safety, trust, environmental leadership,
teamwork, and high performance - mean more than simply making water
available “on-demand”. It means every employee working to deliver a key
resource for public health, fire protection, mission assurance, the economy,
and the overall quality of life we all enjoy. For more information or for
additional copies of this report, visit us online at www.amwater.com.

Sean Wheatley
Military Services Group
American Water

ATTENTION:
Landlords and
Apartment Owners
Please share a copy of
this notice with your
tenants. It includes
important information
about their drinking water
quality.




our
Drinking Water Supply |

. e
N . ~ >

“ o = P— ~
- s Sk — N T

About

The Fort Leavenworth Water Treatment Plant was
constructed in 1934 and treats water from five
operatinggroundwater wells, providing water to
the installation. An upgrade to the water treatment
plantin 2022 added granular activated carbon
(GAC) for PFAS removal to the process. The
maximum capacity of the plantis 5.3 million gallons
per day (MGD), but the average daily water treated
isonly 1 MGD. The water is treated with the

Fort Leavenworth (PWS: KS2010311) Water System Source

following processes: Aeration, Lime softening, Information

s T

Coagulantaid, settling basins, CO2, pre-filter

chlorination, filtration, GAC, post-GAC chlorination, 92:6

Well

Permanent

. . . . GW Well 106.6 Permanent
ammonia for monochloramines, and fluoridation.

GW Well 106.6 Permanent

GW Well 101 Permanent

GW Well 101 Permanent

GW = Groundwater



What are the Sources of Contaminants?

To provide tap water that is safe to drink, EPA
prescribes regulations which limit the amount of
certain contaminants in water provided by public
water systems. U.S. Food and Drug Administration
(FDA) regulations establish limits for contaminants
in bottled water which must provide the same
protection for public health.

obtained by calling the Environmental Protection
Agency’s Safe Drinking Water Hotline
(800-426-4791).

The sources of drinking water (both tap water
and bottled water) include rivers, lakes, streams,
ponds, reservoirs, springs, aquifers and/or
groundwater. As water travels over the surface
of the land or through the ground, it dissolves
naturally-occurring minerals and, in some cases,

Drinking water, including bottled water, may
reasonably be expected to contain at least small
amounts of some contaminants. The presence of radioactive material, and can pick up substances
contaminants does not necessarily indicate that resulting from the presence of animals or from
water poses a health risk. More information about human activity.

contaminants and potential health effects can be

SPECIAL HEALTH
INFORMATION

Some people may be more vulnerable to
contaminants in drinking water than the
general population. Immuno-compromised
persons such as persons with cancer
undergoing chemotherapy, persons who
have undergone organ transplants, people
with HIV/AIDS or other immune system
disorders, some elderly, and infants can
be particularly at risk from infections.
These people should seek advice about
drinking water from their health care
providers. EPA/Centers for Disease
Control and Prevention (CDC) guidelines
on appropriate means to lessen the risk
of infection by Cryptosporidium and other
microbial contaminants are available from
the Safe Drinking Water Hotline
(800-426-4791).

CONTAMINANTS THAT MAY BE PRESENT IN SOURCE WATER INCLUDE:

Microbial
Contaminants

Inorganic
Contaminants

Pesticides and
Herbicides

Organic
Chemical
Contaminants

Radioactive
Contaminants

such as viruses and bacteria, which may come from sewage treatment plants, septic systems,
agricultural livestock operations, and wildlife.

such as salts and metals, which can be naturally-occurring or result from urban stormwater
runoff, industrial or domestic wastewater discharges, oil and gas production, mining, or
farming.

which may come from a variety of sources, such as agriculture, urban storm water runoff, and
residential uses.

including synthetic and volatile organic chemicals, which are by-products of industrial
processes and petroleum production, and can also come from gas stations, urban stormwater
runoff, and septic systems.

which can be naturally occurring or be the result of oil and gas production and mining
activities.




The most common source of lead in tap water is from the customer’s

AbO Ut Lead plumbing and their service line.

The utility-owned water mains are not made of lead; however, the water service line that carries the water
from the water main in the street to your home could be. Homeowners’ service lines may be made of lead,

If present, elevated levels of lead can copper, galvanized steel or plastic. You can assess your service line material where it enters your home,
cause serious health problems, especially typically in your basement, crawl space or garage, near the inlet valve.

for pregnant women and young children.

Lead in drinking water is primarily from MINIMIZING YOUR POTENTIAL EXPOSURE

materials and components associated with You cannot see, smell or taste lead, and boiling water will not remove lead. Here are steps you can take to
service lines and home plumbing. reduce your potential exposure if lead exists in your home plumbing.

American Water is responsible for
providing high quality drinking water, but
cannot control the variety of materials
used in plumbing components. When your

water has been sitting for several hours, CHECK YOUR PLUMBING AND SERVICE LINE

you can minimize the potential for lead If you live in an older home, consider having a housing check your plumbing for lead.
exposure by flushing your tap for 30

seconds to 2 minutes before using water
for drinking or cooking. If you are
concerned about lead in your water, you
may wish to have your water tested.
Information on lead in drinking water,
testing methods, and steps you can take to
minimize exposure is available from the
Safe Drinking Water Hotline or at
http://www.epa.gov/safewater/lead.

X 1. Flush your taps. The longer the water lies dormant in your home’s
: plumbing, the more lead it might contain. If the water in your faucet has
gone unused for more than six hours, flush the tap with cold water for
30 seconds to two minutes before drinking or using it to cook. To conserve
water, catch the running water and use it to water your plants.

2. Use cold water for drinking and cooking. Hot water has the potential to
contain more lead than cold water. If hot water is needed for cooking, heat

cold water on the stove or in the microwave.
UTILITY-OWNED VS. CUSTOMER-OWNED 3. Routinely remove and clean all faucet aerators.
PORTION OF THE SERVICE LINE

4. Look for the “Lead Free” label when replacing or installing plumbing
Gooseneck  Curb Stop lead-free fixtures.

- -
ot _ ' 5. Follow manufacturer’s instructions for replacing water filters in
ater y | . . .
Main ‘ | |m household appliances, such as refrigerators and ice makers, as well as
Water Service Line

- home water treatment units and pitchers. Look for NSF 53 certified filters.
H Owned by Utility Il Owned by Customer

6. Flush after plumbing changes. Changes to your service line, meter, or
interior plumbing may result in sediment, possibly containing lead, in your
water supply. Remove the strainers from each faucet and run the water for
3 to 5 minutes.

Please note: This diagram is a generic representation. Variations may apply.



http://www.epa.gov/safewater/lead

Important Information

About Drinking Water

CHLORAMINES

Chloramines are a Kansas and federally approved
alternative to free chlorine for water disinfection.
Chloramines can reduce disinfection by-product
formation and may help reduce concerns related to
taste. Chloramines are also used by many
American Water systems and many other water
utilities nationally.

Chloramines have the same effect as chlorine for
typical water uses with the exception that
chloramines must be removed from water used in
kidney dialysis and fish tanks or aquariums.

Treatments to remove chloramines are different
than treatments for removing chlorine. Please
contact your physician or dialysis specialist for
questions pertaining to kidney dialysis water
treatment. Contact your pet store or veterinarian
for questions regarding water used for fish and
other aquatic life.

NITRATES

Nitrate in drinking water at levels above 10 ppm is
a health risk for infants of less than six months of
age. High nitrate levels in drinking water can cause
blue baby syndrome. Nitrate levels may rise quickly
for short periods of time because of rainfall or
agricultural activity. If you are caring for an infant,
you should ask advice from your health care
provider.

FLUORIDE
Fluoride is a naturally occurring substance. It can
be present in drinking water from two sources:

1. By nature when groundwater comes into
contact with fluoride-containing minerals
naturally present in the earth; or

2. By a water purveyor through addition of
fluoride to the water they are providing in the
distribution system.